
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+

COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI

158956   ASTM A-36/A-572-50         0.152  0.863  0.014  0.007  0.176  0.021  0.022  0.023  0.007  0.044  0.003  0.007  0.003

158957   ASTM A-36/A-572-50         0.158  0.873  0.020  0.004  0.181  0.020  0.028  0.021  0.006  0.030  0.003  0.007  0.003

160269   ASTM A-36/A-572-50         0.156  0.837  0.012  0.006  0.157  0.013  0.019  0.020  0.005  0.036  0.001  0.005  0.002

259888   ASTM A-36/A-572-50         0.163  0.859  0.020  0.004  0.178  0.021  0.017  0.024  0.006  0.035  0.002  0.007  0.002

260260   ASTM A-36/A-572-50         0.169  0.845  0.020  0.004  0.180  0.013  0.021  0.015  0.004  0.036  0.004  0.006  0.003

455533   ASTM A-36/A-572-50         0.172  0.855  0.014  0.009  0.150  0.013  0.021  0.020  0.004  0.046  0.003  0.007  0.002

+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+

COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.

158956          261519669A      55.483(KSI)     74.455(KSI)     24(%)

158956          261519670A      58.628(KSI)     73.552(KSI)     25(%)

158957          261519679A      58.105(KSI)     73.528(KSI)     24(%)           8

158957          261519680A      58.304(KSI)     74.109(KSI)     26(%)           8

160269          261600618A      60.648(KSI)     73.586(KSI)     27(%)

160269          261600619A      61.353(KSI)     73.351(KSI)     26(%)

160269          261600645A      62.419(KSI)     75.988(KSI)     26(%)

259888          261521084A      64.948(KSI)     78.105(KSI)     26(%)

259888          261521085A      64.918(KSI)     78.849(KSI)     27(%)

260260          261600590A      61.492(KSI)     75.605(KSI)     24(%)

260260          261600591A      61.356(KSI)     74.138(KSI)     25(%)

260260          261600592A      61.492(KSI)     75.605(KSI)     24(%)

455533          261520953A      64.323(KSI)     79.143(KSI)     22(%)

455533          261520954A      64.995(KSI)     78.241(KSI)     23(%)

455533          261521097A      64.323(KSI)     79.143(KSI)     22(%)           8

+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+

COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO

158956          261519676A      12           18.0000      6.0000       12.2000      68.400          22877           0000182635

158957          261519684A      12           18.0000      6.0000       12.2000      68.400          22877           0000182635

160269          261600629A      18           14.0000      6.7500       12.2000      44.640          22877           0000182635

259888          261521097A      18           12.0000      6.5000       12.2000      44.640          22877           0000182635

260260          261600597A      18           14.0000      6.7500       12.2000      44.640          22877           0000182635

455533          261521097A      18           12.0000      6.5000       12.2000      44.640          22877           0000182635
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+

COLADA          NO.PAQUETE      PARTIDA      ENTREGA

158956          261519676A      000200       1002231251

158957          261519684A      000200       1002231251

160269          261600629A      000120       1002231251

259888          261521097A      000100       1002231251

260260          261600597A      000120       1002231251

455533          261521097A      000100       1002231251

+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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